
Activated Sludge - BOD



1

1

Wastewater Treatment
Activated Sludge 

BOD Removal & Nitrification

Steve Elder

Clean Water Act (CWA)
• The 1972 Clean Water Act:

– Set the basic structure for regulating point 
source discharges of pollutants into US 
waterways

– Gives EPA authority to set water quality 
standards for contaminants:
• Attain water quality levels that make surface 

waters safe to fish and/or swim in
• Restore and maintain the chemical, physical, and 

biological integrity of the nation's waterways 
2

Clean Water Act (CWA)
• The CWA makes it unlawful for any person to 

discharge any pollutant from a point source 
into navigable waters unless a NPDES 
discharge permit is obtained
[...]
– Flexibility to match operating conditions
– Higher SRT and biomass inventory
– Lower solids concentration at the end of the 

aeration tank, lowering the Solids Loading Rate on 
the final settling tanks

62

Step Feed Activated Sludge 

Pure Oxygen Plug Flow
• Staged enclosed reactor
• CO2 accumulation; lower pH; limits 

nitrification
• High purity oxygen generated on site
• Reduced space requirement – small footprint

63

61

62

63



22

64

Oxidation Ditch 

• Unidirectional channel flow
• 0.2-0.3 m/s velocity keeps sludge in suspension
• Long HRT (24 hrs), long MCRT (>30 days)

Return Activated Sludge

Sludge 65

Oxidation Ditch 

66

How does biological activity in an oxidation ditch
react to the winter?
a. increases.
b. decreases.
c. no change.

64

65

66



23

• Stable with intermittent loads
• Long aeration time > 24 hours
• Low organic loadings:

– 5 to 15 lbs/day/1000 ft3 of aeration
– Food-to-mass – 0.04 to 0.1

• Solids Residence Time – 20 to 40 days
• Remote facilities:

– Schools, churches, and mobile home parks 
– Tourist and rest stop facilities

67

Activated Sludge - Extended Aeration

• MLSS – Range from 2000 to 8000 mg/l.
• Due to the low food/high microbe ratio (F:M 

ratio), stored food in dead microorganisms is 
consumed (endogenous respiration)

• Sludge production is much less than other 
waste activated sludge processes

68

Activated Sludge - Extended Aeration

Sequencing Batch Reactor

Add
Substrate

Air:
On/Off

Reaction
Time

Air:
On/Off

Clarify

Air:
Off

Waste
Sludge

Air:
Off

Fill React Settle Idle

Decant
Effluent

Air:
Off

Draw

69

67

68

69



24

Activated Sludge

Aeration

70

Aeration

• Conventional activated sludge is an aerobic 
process. Many organisms in the activated 
sludge process need free oxygen (O2) to 
convert food into energy for their growth.

• Dissolved Oxygen (DO) concentrations:
– Less than 1 mg/l - bulking potential 
– BOD removal - normal 1 to 2 mg/L
– "Nitrification" - 2 to 5 mg/l

71

• Biological treatment:
– cBOD removal – from 

organic matter and 
suspended solids 

– nBOD removal –
Nitrification, convert 
ammonia nitrogen to 
nitrate nitrogen (before 
denitrification)

72

Oxygen Requirements

70

71

72



25

• Dissolved oxygen is an essential substrate in 
activated sludge processes

• Oxygen is sparingly soluble in water; it may be 
the growth-limiting substrate

• For activated sludge, the critical oxygen 
concentration is about 10% to 50% of 
dissolved oxygen saturation concentration 

73

Why is Aeration Important?

74

What should the operator do if the DO at the influent end of 
the aeration tank is 0.7 mg/L and at the effluent end it is 6.0 
mg/L?
a.  decrease the air at the influent end and increase the air at 
the effluent end.
b.  increase the air at the effluent end only.
c.  adjust the air flow so it is tapered from influent end to 
effluent end.
d.  no adjustment is needed.

D.O. - Percent Saturation in Water
Water Temperature in Degrees Celsius

Oxygen in mg/L

Source: Department of Fisheries and Aquatic Sciences, University of Florida  

75

73

74

75



26

Aerobic Processes
• Aerobic processes which requires O2 for removal 

of organics (BOD) and nitrification
• Oxygen can be supplied by air or as pure O2

• Oxygen can be delivered through mechanical 
(surface) or diffused aerators

• Aeration in activated sludge processes serve two 
purposes:
– To satisfy oxygen needs
– Mixing

76

Mixing requirements

• Generally for air Activated Sludge systems, 
satisfying oxygen demand supplies enough 
mixing to keep biomass in suspension

• Mixing may be limiting for pure O2 and 
extended aeration systems

• In these cases additional mixing (power) must 
be supplied

77

Mechanical Aerators

Two basic types commonly used
Low speed surface aerators
Submerged turbine aerators

Low speed surface aerators
– Most common type in AS
– O2 transfer rate low
– Dissipate heat quickly

Submerged turbine aerators
– Higher gas transfer efficiencies
– High energy requirements

78

76

77

78



27

Positive Displacement Blowers
• Typically rotary lobe type
• Long operational history
• Higher pressure / variable 

pressure
• Many manufacturers
• Lower efficiency

– Slip around lobes
– Additional power to overcome 

pressure drop across inlet/discharge 
silencers/filters

• Noisy
• Vibration can be high
• Good for variable pressures

Courtesy of Dresser-Roots
79

Multistage Centrifugal Blowers

• Multiple impellers in series increase air pressure
• Historically used at medium to large WWTPs
• Have good track record / reliable operation
• Primary manufacturer - Gardner-Denver
• Limited efficient turndown

– Inlet throttling
• Can be noisy

80

Single Stage Centrifugal Blowers
• Single machined impeller
• Standard induction motor (constant 

speed)
• Gearing system increases motor 

speed to impeller (20–30,000 rpm)
• Used at small to large WWTPs
• Proven / reliable operation
• Efficient over wide range of air 

flows
• Somewhat noisy
• Little vibration
• Complex lubrication system

81

79

80

81



28

Gas transfer 
devices

Mechanical (surface) aerators of 
activated sludge process treating 
wastewater

Fine bubble

Course bubble 
diffuser

Fine bubble 
diffuser

82

Diffuse Air – Oxygen Supply

Coarse bubble diffuser Fine bubble diffuser
High efficiency fine bubble diffusers

• 15-25% transfer efficiency
• Porous diffusers (ceramic, flexible 

membrane)
• Jet mixers (discharge through nozzles)

Non-porous course bubble diffusers
• 5-8% gas transfer efficiency
• Perforated pipes

83

Coarse Bubble
• Application

– Nearly every process and wastewater
– Industrial applications - zero maintenance
– Stainless steel construction
– 30 year design life

• Efficiency
– Spiral roll
– 0.7-0.9% SOTE per ft submergence
– 3-4 lb oxygen/kwh
– 60% greater power than fine bubble fixed

• Maintenance
– Near zero maintenance
– Required maintenance - hardware, grit, 

diffusers
– Inspection every 3-5 years

84

82

83

84



29

Fine Bubble
• Application

– Nearly every process and wastewater
– Media sensitivity
– Low oil membrane disc
– Membrane 8-10 year minimum life
– Ceramic 10–20 year life w/ PM

• Efficiency
– Most efficient device
– Greater than 2-3% SOTE per ft 

submergence
– 8-10 lb oxygen/kwh

• Maintenance
– Required maintenance - hardware, grit, 

leaks, diffusers
– Ceramic annual cleaning
– Membrane cleaning every 2 - 3 years

85

Fine Bubble

86

DROP PIPE

MANIFOLD

AIR DISTRIBUTOR

PURGE LINE

87

85

86

87



30

88

If the influent BOD remains the same and you want to
keep the same DO in the aeration tank and the MLSS has
increased, what adjustment would you make to your
aeration rate?
a. increase.
b. decrease.
c. no change.
d. switch to manual control

Sedimentation

Configurations

89

90

88

89

90



31

Circular Sedimentation 
Basin

March 2016 91

Zones in a Sedimentation Basin

March 2016 92

Factors Affecting Settling Rate

• Water Temperature (4o C)
• Short Circuits
• Particle density
• Flow-thru velocity – Detention Time
• Solids charge
• Surface Loading Rate
• Weir Overflow Rate

93

91

92

93



32

Re-Suspending Settled Solids

• Stilling Well too Close to Bottom
• Sludge Blanket too Deep
• High Flow Turbulence
• Side-Wall Short Circuiting

94

Final Clarifier Capacity

• Clarifiers can be hydraulically 
and/or solids loading limited.

• Design MLSS concentration 
• Higher MLSS concentrations may 

result in clarifier overloading.

95

Final Clarifier Operation
• The sludge blanket is the layer of solids on the 

bottom of the clarifier
• Maintain final clarifier sludge blanket less than 12 

inches.
• If blanket level rises, increase return sludge 

pumping rate.
• If there is no blanket, reduce return sludge 

pumping rate.
• A clear core sampler (Sludge Judge®) or an 

electronic device is most commonly used to 
measure blanket level

96

94

95

96



33

Design Criteria

0.2 – 0.5 gpm/sf; 300 – 800 gpd/sfSurface Loading

20 – 30 lbs/day/sfSolids Loading

9 – 15 feetWater Depth

1.5 – 3 hoursDetention Time

1:5Width to Length

< 15 gpm/lfWeir Loading

97

Final Clarifier Observations

98

Improving Clarifier Operation

• Monitor SVI of the Mixed Liquor.
– Typically should be 150 mL/mg or less.

• If SVI increases due to filamentous bacteria 
or Nocardia, take corrective action:
– Eliminate “low DO” (0.4 to 1.0 mg/L) regions of aeration tanks, 

which breed filaments
– Increase the F/M ratio of aeration tanks by bypassing primary 

clarifiers or reducing the number of tanks in service.
– Chlorinate return sludge to kill filaments.
– Use spray water system to knock out Nocardia foam on surface.

99

97

98

99



34

Excessive Filamentous Bacteria 
Growth

• May cause sludge settling problems. 

• May cause excessive foaming.

• May result in both of above problems.

Diagnosing Filamentous Problems

• Microscopic evaluation
• SSV or SVI
• Diluted SSV
• DOB

Mixed Liquor Settling Characteristics

g
mLSVI ==

(mg/L) solids suspended
mg/g)(mL/L)(10 sludge of  volumesettled 3

- Place a mixed liquor sample in a 1L or 2L cylinder

- Measure settled volume after 30 min
- Example: mixed liquor sample TSS = 3000 mg/L

- After 30 min, settled volume = 300 mL

g
mLSVI 100

mg/L 3000
mg/g)10(300mL/L)( 3

==

■ SVI = 100 mL/g – considered good settling sludge
■ SVI varies between 50-150 mL/g in properly operating diffused air 

activated sludge plant

102

100

101

102



35

Sludge Volume Index (SVI)

• A numerical expression of the settling 
characteristics of activated sludge

• SVI is expressed as the ratio of the settled 
volume in milliliters of activated sludge from a 
100-mL sample in 30 minutes divided by the 
concentration of mixed liquor in milligrams 
per liter multiplied by 1,000. 

• A good settling sludge (textbook value) is 100, 
but can commonly be between 80-150.

103

Final Clarifier Observations

104

Minutes

Se
ttl

ed
 S

lu
dg

e 
Vo

lu
m

e,
 m

Ls

1000

900

800
700

600

500

400
300

200

100

5    10    15   20    25    30    35   40  45    50   55   60

Good

105

103

104

105



36

Minutes

Se
ttl

ed
 S

lu
dg

e 
Vo

lu
m

e,
 m

Ls

1000

900

800
700

600

500

400
300

200

100

5    10    15   20    25    30    35   40  45    50   55   60

Not Good
(Settling Too Fast)

106

Indication of “Old” Sludge
Leaves Straggler Floc in Effluent

Minutes

Se
ttl

ed
 S

lu
dg

e 
Vo

lu
m

e,
 m

Ls

1000

900

800
700

600

500

400
300

200

100

5    10    15   20    25    30    35   40  45    50   55   60

Not Good
(Settling Too Slow)

107

Not Compacting (Bulking)

Solids Washed Out at Higher Flows

108

What does the sludge volume index (SVI) measure in an 
activated sludge system?

a.  the density of the sludge.
b.  the dissolved oxygen requirements of the sludge.
c.  the comparison between the concentration and the 
settleability of the sludge.
d.  the comparison between the relative age and the 
settleability of the sludge

106

107

108



37

SSV 100 % & 50/50 Diluted 

Centrifuge TSS Correlation

Causes of Excessive Filamentous 
Bacteria

• Low MLDO
• High MCRT, low F/M
• Septicity
• Nutrient deficiency
• Low MLpH

109

110

111



38

112

What conditions can cause a filamentous problem
in activated sludge?

a. low F/M ratio.
b. low dissolved oxygen in the aeration tank.
c. a toxic substance in the influent.
d. excessive aluminum sulfate addition.

Control of Filaments

• Incorporate selector zone ahead of biological 
process.

• Add polymer to clarifier influent for settling problem.
• Add polymer to AT for foaming problem.
• Reduce MCRT.
• Controlled chlorination.
 Apply to RAS for bulking
 Spray on surface for foaming

Chlorination for Bulking Control
• Insure proper dose rate to minimize impact on process 

performance- may start at 1-2 lbs/day/1,000 lbs VSS

• Choose appropriate application point

• Goal of 2-3 exposures/day for maximum effectiveness

• Chlorine dosing will be proportional to SVI

• SVI at which chlorination initiated or terminated is plant 
specific

• Some plants will require a minimal maintenance dose of 
chlorine to control SVIs

114

112

113

114



39

115

A method of controlling filamentous organisms in an
activated sludge system is to dose the return sludge
with which one of the following chemicals?
a. aluminum sulfate.
b. sodium hydroxide.
c. chlorine.
d. sulfur dioxide.

Nitrification

Fundamentals

116

Forms of Nitrogen

FORM
• Organic-N

• Ammonia(um) (NH3/NH4
+)

• Nitrite (NO2
-)/Nitrate (NO3

-)

REMOVAL PROCESS
• Converts to ammonia 

forms; a small soluble 
portion is non-reactive (1.0 
mg/l)

• Most abundant form; 
converts to nitrites/nitrates 
under aerobic conditions  
(nitrification)

• Converts to N2 under anoxic 
(no oxygen) conditions 
(denitrification)

117

115

116

117



40

Forms of Nitrogen

• Ammonia(um) - NH3/(NH4
+)

• Organic Nitrogen - Org-N
• Nitrogen Gas  N2 

• Nitrite - NO2
-

• Nitrate - NO3
-

TKN
(Un-oxidized)

Total Nitrogen (TN) = TKN + NO2 + NO3

TKN = Total Kjeldahl Nitrogen

Oxidized

118

119

1)The TKN test measures the following:

a) Org. N + Ammonia
b) Nitrate + Nitrite
c) Org. N + Nitrate
d) Ammonia + Nitrate

What’s Different for Nitrification ?

• Need longer MCRT
• Need more oxygen
• Need more alkalinity
• Need to be careful about inhibitory 

compounds
• Temperature has a greater impact
• pH has greater impact

120

118

119

120



41

Nitrification
The oxidation (as by bacteria) of ammonia and 
organic nitrogen to nitrites (NO2) and the further 
oxidation of nitrites to nitrates (NO3).

Ammonia

N)3
+

Nitrite

(NO2
-

Nitrate

(NO

Alkalinity

3)

Oxygen

Nitrosomonas Nitrobacter

Oxygen

2 O2O2

(NO2 – N) 

(HCO3)

(NH3 – N) (NO3– N) 

121

Nitrification – “Lots of Air”

Nitrosomonas
NH4

+ +  O2 NO2
- +  H2O  +  H+

Oxygen Required = 3.43  lb / lb N oxidized
Alkalinity Required = 7.14 lb as CaCO3 / lb N oxidized

Nitrobacter
NO2

- +   O2 NO3
-

Oxygen Required = 1.14  lb / lb N oxidized

For both reactions together:
Total Oxygen Required = 4.57  lb / lb N oxidized
Total Alkalinity Required = 7.14 lb as CaCO3 / lb N oxidized

Nitrification Processes

• Extended Aeration Activated Sludge
• 2-stage Activated Sludge System
• BNR/ENR Processes

123

121

122

123



42

124

Return Activated Sludge

Sludge

Return Activated Sludge

Sludge

Extended Aeration for BOD Removal 
and Nitrification

SRT~15-20 days

Two Sludge System for BOD Removal 
and Nitrification

125

WAS1

RAS1

PE

Secondary Process

WAS2

RAS2

SE

Nitrification Process

SRT~1-2 days SRT~5-10 days

Aerobic Mean Cell  -
Residence Time

pH                            -

Temperature           -

Dissolved Oxygen  -

4 to 15 days

6.5 to 8 optimal

25° C for optimal 
nitrification
>2.0 mg/l for optimal 
nitrification

Conditions Necessary to Achieve Nitrification in 
the Activated Sludge Process

126

124

125

126



43

127

What is the correct nitrification sequence?

a.ammonia to nitrite to nitrate.
b.ammonia to nitrate to nitrite.
c.nitrate to nitrite to ammonia.
d.nitrate to ammonia to nitrite.

128

 Key Factors:
 Slow growth requires adequate aerobic SRT or MCRT
 DO typically >2mg/L
 pH 6.5- 8.0
 Target effluent alkalinity of 50 to 75 mg/L as CaCO3

 Overall Reaction:
 NH4

+ + 2 O2  NO3
- + 2H+ + H2O

Nitrification Process Monitoring

• Oxygen requirements:
– 4.6 mg/mg NH3-N converted
– Maintain DO in process between 2.0 – 4.0 mg/l

• Alkalinity requirements:
– 7.1 mg/mg NH3-N converted
– Maintain alkalinity >70 mg/l CaCO3

129

Nitrification Process Monitoring

127

128

129



44

130

 Key Factor 1
 Slow growth requires adequate aerobic SRT
 MAINTAIN ADEQUATE SOLIDS INVENTORY

Nitrification Process Monitoring

 Key Factor 2
 Maintain target DO concentration

 Key Factor 3
 Maintain target effluent alkalinity

131

 Key Factor 1
 Slow growth requires adequate aerobic SRT
 MAINTAIN ADEQUATE SOLIDS INVENTORY

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

0 5 10 15 20 25 30 35

Temperature (oC)

M
in

im
um

 A
er

ob
ic

 S
RT

 (d
ay

s)

Nitrification Process Monitoring